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TEST REPORT

¥ d 4 AR BT
Sample Name Lithium lon Battery

1] =
25 LF160
Model
FAE AL WAL B A A TR A
Applicant EVE POWER Co., Ltd.

FREMMIE  |FTEFE - BTRHFHAH 685
Applicant Address |NO.68, Jingnan Avenue, Hi-tech Zone, Duodao District, Jingmen, Hubei

-l A HAALH b B A R AFE
Manufacture EVE POWER Co., Ltd.

AR (HITEH K - BT KH A 685
Manufacture Address |NO.68, Jingnan Avenue, Hi-tech Zone, Duodao District, Jingmen, Hubei

R GER |Eesn
Appearance & Odor |Blue shell

MART7 =0 H EARVE| B A B (R TRy ZN S R FsrEF M) ST/SG/AC.10/11/Rev.7, 38.3
Test method and |UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7, 38.3
NP il b
B 2021-04-02 A 2021-04-02~2021-05-24
Accepted date Test date

BEAN, BERE. W, bE AR, HFE. BHKE.

MR I E . ; . I .
Altitude simulation, Thermal test, Vibration, Shock, External short CII’CUI % %c%

Test items discharge.

BRRK, BEBEARAE (£ TARENE ﬁmﬁqﬁ W F )
i ST/SG/AC.10/11/Rev.7, 38.3 AFEE 5k \ (;"
S\

The sample has passed the test items of UNITED NATION W % the
TRANSPORT OF DANGEROUS GOODS”, Manual Te(to 1ter1a
ST/SG/AC.10/11/Rev.7, 38.3. 5311 @

70 6 Q 15 A

4 1. UN3B.3 i Ea % (475 : 01052100001871-2(E) ).
Attached with UN38.3 test summary (No.: 01052100001871-2(E)).

Conclusion

Remark

#VE W A% / E A aif«r
Approver: T% QZS ;@ Checker: %#ﬂwl Appraiser : f-

> ‘fz' The results in this report are relevant only to the sample(s) tested.
), AR S AU 4 K dR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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1R E
The battery information:
W KA BB T FRAR W E 3.2V
Battery type Lithium ion batteries Nominal Voltage '
i e oy B i B
e B8y 160Ah R 515.2Wh
Rated Capacity Total Energy
_ _ﬁ%ﬁﬁ%ﬂ%& 365V PRV T W, LI 80A
Limited Charge Voltage Standard Charge Current
FREEEA - Fb #OE oA
Maximum Charge Current Charge Cut-off Current
2oL =
N 80A i iscted 160A
Standard discharge Current Current
oAk R o5\ UEE 2N k7 Ik
Discharge Cut-off \oltage ' Physical description Cuboid
= X 4 A3y N Vs INE
EE 3000i1009 ‘%m ﬁi)i'gf!l/fl /#]:itfl/%ﬁﬁﬁﬁFﬁA E‘]
Mass Manufacturer of cell EVE POWER Co., Ltd.

o RATIRA 5 R A LA
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= | G i FREERAREL AT N
}iﬁ WA B 5 7 Stand requirement or the clause number of A 2 R AL i
0. Name of test stan dar d Test result Test conclusion | Remark
1 PR %fﬂﬁ_ﬂﬁ%%) UN Manual of Tests and PN oS /
. - Criteria ST/SG/AC.10/11/Rev.7, 38.3 X % | See Appendix 1 Passed
simulation
T.1TestT.1
BAEE(X TR MR ENS R
5 BRI I Fo AR F ) UN Manual of Tests and W% 2 i /
Thermal test Criteria ST/SG/AC.10/11/Rev.7, 38.3 . %> | See Appendix 2 Passed
T.2TestT.2
BAEE(XTARGHEHGENS K
3 ¥ I Fa A7k F M) UN Manual of Tests and W% 3 i /
Vibration Criteria ST/SG/AC.10/11/Rev.7, 38.3 & % | See Appendix 3 Passed
T.3TestT.3
BREE(XTARGYZHGENS K
A o #h FuArofE F ) UN Manual of Tests and W% 4 xS /
Shock Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 4 Passed
T.4Test T.4
&]\%B%EE% E/Jé/\.<<7é:j:f€%-\ %]L%Qﬁ%@(% 'Lt
c Exterdd short I FugroE F ) UN Manual of Tests and W% 5 i /
S Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 5 Passed
circuit
T.5Test T.5
BRAE(XTRRRpZMmmENS K
6 ¥ E I Fr AR F A ) UN Manual of Tests and LM% 6 xS /
Crush Criteria ST/SG/AC.10/11/Rev.7, 38.3 & % | See Appendix 6 Passed
T.6 Test T.6
BRAE(X TR MRS K
; TExW - Fn AR vE F A ) UN Manual of Tests and WL 7 A& A /
Overcharge Criteria ST/SG/AC.10/11/Rev.7, 38.3 X %> | See Appendix 7 | Not applicable
T.7 Test T.7
BAEE(RTRREHEHEENS K
8 B 4| A I FodrE F ) UN Manual of Tests and W% 8 ot /
Forced discharge | Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 8 Passed
T.8 Test T.8
S A3 B =r
Test””ﬁf\}iiiﬁn ent IR 20C-25°C; IR 45%-75%
.- Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
condition
3R T E /
s Test items
S A T
Subcontracted test S E % A / i G /
condition <P Name Post code
Subcontracted -
Laboratory ok / i /
Address Tel

ik The results in this report are relevant only to the sample(s) tested.
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F5 fifk 1 MK TE 4 = A
No. Appendix 1 Name of test Altitude simulation
R L R 4 A ) % T UK T 11.6kPa Fo BRI IR B 20CI5C TR K E D 6h. I b
WAANTEERKR, TSR, LHA., THE. THRRWIMRE, SFEFNRE 2R
AERBRBEOTEEESD THAEHTX — KRR REN 90% (74 HER A RE b E
REER | M4 ),
Requirement | Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
of Standard | temperature 2035°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
wem gk A | CLA-CO#: & — AMETR 58 2 T L 1Y L
S;um lo | C1#-C5#: first cycle in fully charged states.
wntys | COA=CLO#: % =+ HAMEF B bbb,
C6#~C10#: after 25 cycles ending in fully charged states.
ik 7T Before MK & After o Fol A T
Sample No. HL T Tk WL vil %) OCV(%) Test result
ma(g) vi(V) m2(g) Va(V)
Cl# 3001.9 3.38 3001.9 3.37 0.000 99.70 0]
C2# 2999.7 3.36 2999.7 3.36 0.000 100.00 0]
C3t 2999.5 3.36 2999.5 3.36 0.000 100.00 0]
Ca# 3000.4 3.37 3000.4 3.36 0.000 99.70 0]
C5# 3000.8 3.38 3000.8 3.38 0.000 100.00 o)
Cé# 3002.3 3.38 3002.3 3.38 0.000 100.00 o)
C7# 3001.5 3.37 3001.5 3.37 0.000 100.00 0]
ca# 2999.9 3.37 2999.9 3.37 0.000 100.00 o)
Co# 2999.7 3.37 2999.7 3.37 0.000 100.00 0]
c1o# 3001.8 3.36 3001.8 3.36 0.000 100.00 0]
. LR, V-HER; DK, R-BZE; F-Ek; O-THE. RHA. Bk, THE. £k,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

T35 4F & 7 ot . The results in this report are relevant only to the sample(s) tested.
@ B, RAFER SR AUH H AR . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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FE fifk 2 MK E 4 AR R E R
No. Appendix 2 Name of test Thermal test
RERM IR AERBRESFT 22CTHERED 6h, EHERKIREF T-402CTF i’
E /> 6h (A b 4 B T AU KI8T R Z 0 b 12h), AR R B 2 L8
i A B IEIE G 4 30min, B4 10 K, FH PR I 0 v it 2 o L ZE SR IR L 2045°C T 77 K 24h,
RIERARE AN R EEHKR, TSR, BHEI, DMK, BHRPTRE, * LM B
M AERR N TEEELD THAE#HTX — KR EWN 90% (ZaKERASHK
Hor L, 340 3 AL o 2L R A1 )

FRVEZE R | Test cells and batteries are to be stored for at least six hours at a test temperature equal to 7222°C,
Requirement | followed by storage for at least six hours at a test temperature equal to -4022°C. The maximum time
of Standard | interval between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times,

after which all test cells and batteries are to be stored for 24 hours at ambient temperature (2025°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at least
12 hours. Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement relating
to voltage is not applicable to test cells and batteries at fully discharged states.

wem gk A | CLH-CO#: 5 — IMER 50 & T HL By AL

S;um lo | C1#-C5#: firstcycle in fully charged states.
coths | CO#-CLO#: % =+ HAMET AT b Y B,
C6#~C10#: after 25 cycles ending in fully charged states.
X BT Before MR 5 After =i Fol A T
Sample No. | Wi /R&E Tr 8 e & i mE | TREE (%) OCV(%) Test result
ma(g) vi(V) m2(g) V2(V)
Cl# 3001.9 3.37 3001.9 3.34 0.00 99.11 0]
C2# 2999.7 3.36 2999.7 3.34 0.00 99.40 0]
C3# 2999.5 3.36 2999.5 3.36 0.00 100 0]
Ca# 3000.4 3.36 3000.4 3.32 0.00 98.80 0]
C5# 3000.8 3.38 3000.8 3.35 0.00 99.11 ]
Coé# 3002.3 3.38 3002.3 3.34 0.00 98.81 0]
Cr# 3001.5 3.37 3001.5 3.33 0.00 98.81 0]
Cc8# 2999.9 3.37 2999.9 3.34 0.00 99.11 o)
Co# 2999.7 3.37 2999.7 3.33 0.00 98.81 )
Clo# 3001.8 3.36 3001.8 3.35 0.00 99.70 0]
Ee L e V-EHEAR; DM R-BER; FRK; O-TME. THA. TEE. THHE. TREX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

el
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FE ff 3 MK E 4 AR ¥ 5l
No. Appendix 3 Name of test Vibration
KRS A TG L R RALRA L RARDENEE E, HEZK, MFEE THz f1 200Hz
Z [Fl 4250 F I 2| THz 693 8CE M 15min, 3 = A T8 9 B AY B o S i 40 58 07 1 B O T
EEMAT 120k, —HiRk3 3h. KA REAANTERRK, BBRK, THI, TRE. £
BRMEMBE, FEEMRB R AERBD NI ER) TREHTE — KB AL
JEH) 90% (524 A B4Rk AS B 3K 0 v ot 3 H 4L R 4 )

R TR Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
RéFUiren;ent cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
oqutan dard waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15

minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be perpendicular
to the terminal face. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
wem kA | CUH-CO#: 5 — MBI 50 o T L By
S;um lo | C1#-C5#: first cycle in fully charged states.
wotys | COA~Cl0#: %=+ ANEFR LAy,
C6#~C10#: after 25 cycles ending in fully charged states.
. M T Before MR e After }5%?% T;M%(;%EI o
SampleNo. | Wb fE | FHEE | RwEE | FHEE a(i,j))‘)ss Ogs\',(‘;/"(’)‘) Test result
mu(9) vi(V) m2(9) Va(V)
Cl# 3001.9 3.34 3001.9 3.34 0.00 100.00 0]
C2# 2999.7 3.34 2999.7 3.33 0.00 99.70 0]
C3# 2999.5 3.36 2999.5 3.36 0.00 100.00 0]
Ca# 3000.4 3.32 3000.4 3.32 0.00 100.00 0]
C5# 3000.8 3.35 3000.8 3.34 0.00 99.70 )
Coé# 3002.3 3.34 3002.3 3.34 0.00 100.00 0]
Cr# 3001.5 3.33 3001.5 3.33 0.00 100.00 0]
C8# 2999.9 3.34 2999.9 3.34 0.00 100.00 )
Co# 2999.7 3.33 2999.7 3.33 0.00 100.00 )
Clo# 3001.8 3.35 3001.8 3.34 0.00 99.70 0]
Ee L e V-HER; DM R-BER; FRK; O-TME. RHA. TEKR. THHE. TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

el
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5 & 4 MK E 4 AR o
No. Appendix 4 Name of test Shock
B R A R EE LR REERBEE L, AT A Adwa, BUmikEy 150gn
gn= /(100850 / mass) F B/ F Hy EE5Z o 5, Bkod %céiﬂif | Qms, ¥ = /N AE B S L v ) A
HERBAME 3K, ks 18k, ZFRBBHNEHANTEERK, TBK, THI. T
R RRCRA TG, JF AR R A R 5 BT S B R ) T AT —
R AT HE M 90% (A AR By iR e b S s LB b ) o
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FrVEZE K | support all mounting surfaces of each test battery. Each small batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 150gn or acceleration (gn) =,/(100850 / mass) and pulse duration of 6
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.(NOTE: Mass is expressed in kilograms)
wem gk A | CLH-CO#: 5 — AR 50 & T HL By AL
S;um lo | C1#-C5#: first cycle in fully charged states.
coths | COA-CLO#: % =+ BAMET o b i i
C6#~C10#: after 25 cycles ending in fully charged states.
A5 BT S 358 B 4o ER
o M 7T Before MK JE After ;'\;j afjﬁ)i j;Fg f; épa 5 S
Sample No. 2N iy Jr 8 £ 2Ny T & (%) OCV(%) Test result
ma(g) vi(V) m2(g) V2(V)
Cl# 3001.9 3.34 3001.9 3.34 0.000 100.00 O
C2# 2999.7 3.33 2999.7 3.33 0.000 100.00 O
C3# 2999.5 3.36 2999.5 3.36 0.000 100.00 0]
Ca# 3000.4 3.32 3000.4 3.32 0.000 100.00 O
C5# 3000.8 3.34 3000.8 3.33 0.000 99.70 )
Coé# 3002.3 3.34 3002.3 3.34 0.000 100.00 O
C7# 3001.5 3.33 3001.5 3.33 0.000 100.00 0]
Cc8# 2999.9 3.34 2999.9 3.34 0.000 100.00 0]
Co# 2999.7 3.33 2999.7 3.32 0.000 99.70 O
Cl0# 3001.8 3.34 3001.8 3.34 0.000 100.00 )
Ee L e V-EHER; D-fRR; R-BER; FRK; O-RME. THA. TEER. THHE. TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

el
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F5 M%5 MR E 4 A oh 8 4
No. Appendix 5 Name of test External short circuit

BRI B B A A IR E R STHCE, £ STHMCTERM A B MAE T LA E
AN 0.1Q BB A, Y s A S IR L E B STHC R4 L E D 1h, AFEENIT,
B e A 6h A 4 RiRE . Wb s 4l By SRR E LA 3 170°C, JF EiREE
6h 795 AR . TR A I

FRUMEZE R |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of reaches 5744°C and then the cell or battery shall be subjected to a short circuit condition with a total

Standard  |external resistance of less than 0.1 ohm at 5744 °C. This short circuit condition is continued for at

least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test
CI#~C5#: % —AMAFN B4 70 WY 3 5

FESCRA  |C1#~Co#:  first cycle in fully charged states.
Sample status [C6#~C10#: % — -+ F/MEER 4 7 W B B 3
C6#~C10#: after 25 cycles ending in fully charged states.

£ 5 ¢ 0 2 g g T

Samn;f l\To. Max gt?riﬁiwﬁeﬁfre(@) ?gf rée%su%it #%-7E Remark
C1# 81.5 0 )
ca# 83.4 0 /
Cc3# 80.2 0 )
Ca 77.6 0 /
Co# 88.3 0 ;
Co# 80.1 0 }
cri 75.5 0 /
ca# 73.8 0 |
Co# 81.0 0 }
c1o# 80.8 0 :

H: DR R-BIE; F-k; O-Lfk. THE. T# k.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

X4 f v . The results in this report are relevant only to the sample(s) tested.
13, A5l A0 4 A4k, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 fit % 6 MK T E 4 A E
No. Appendix 6 Name of test Crush

TR TRAEN . K, EH/A 3wt BAZ/NT 18mm W EAL L # ) -

Ko THhe b mERNTEZEHE, FEAEZRGT MR, EF-NERE EWEE LY

J 15emis, FFEFFEIHAT, HEIMAUT=ZMERZ —BIERED :

() A By 77 & 1k #| 13KN=0.78KN;;

(b) 3 B L T 5 £ 4 100mV; 2

(c)e st Rk R A6 B 9 50 % = A b

PRAT T B A 5 o ot B SR T W — W e o AL 30 R T o BN PR M R . B AL R B A

EQthEAN T EHE. FAERRB—AHFERE,

R0 L b B o A B A R LS AN IR R A At 170C, A HARB IR F ARG E 6 NE R

emmy [ORE. RBR REK, _ g _
Crush(applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18 in

diameter):A cell or component cell is to be crushed between two flat surfaces. The crushing is to be

gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be

continued until the first of the three options below is reached. (a)The applied force reaches

13kN=0).78kN;

(b)The voltage of the cell drops by at least 100mV;or

(c)The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the cell is

deformed by at least 50% of its original thickness, the pressure shall be released.

Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet

this requirement if their external temperature does not exceed 170 <C and there is no disassembly and

no fire during the test and within six hours after this test.

Requirement of
Standard

Cl1#~C15#: % —/MEFR 50%Hy H € X & WX,

FEIRA  |CLI#~Cl5#:  first cycle at 50% of the design rated capacity of cell.
Sample status |C16#~C20#: % —+ FAME IR 50% 4y # € 2 & By B
C16#~C20#: after 25 cycles at 50% of the design rated capacity of cell.

page |TEREREER \ppap) gn | page FEREREEN gaas) gn

Sample No. Temperature(‘C) Test result| Remark | Sample No. Temperature(‘C) Test result | Remark
Cli# 25.4 o) / Cil6# 25.5 o) /
Cl2# 25.4 0 / C17# 25.4 O /
C13# 25.5 o) / cist 25.5 0 /
Cla# 25.4 O / C19# 25.5 O /
C15# 25.4 O / Cc20# 25.5 O /

H. DR, R-BIE; F-k; O-Lfk, THZ. Tk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

T35 4F & 7 ot . The results in this report are relevant only to the sample(s) tested.
@ B, RAFER SR AUH H AR . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 & 7 MK T E 4 AR W

No. Appendix 7 Name of test Overcharge
FREERLAERERRNNRAELETERRNTRE, KRR NEENA BT

(a) FlaE B E DS T o EE S KT 18V BF, K50 By & /) L JE R 2 W, 3 41 9 K 70 B B B B

s 22V # iD=,

(b) #lEFMENN AR EEKRT 18V B, RIwR/NBEN ZRATEEEN 1.2 1,
O R M A A IR L TR 24h, AR JE 7 K RL T AR T e

FkE & The charge current shall be twice the manufacturer's recommended maximum continuous charge

) current. The minimum voltage of the test shall be as follows:

Requiremen . .
equirement (a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

of Standard voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
R A /
Sample status
R R MK 4R i
Sample No. Test result Remark
/ /
/ /

AEERERBGPEE ST R
, , R A B R EE N

S T RT TAUE Y Iy
4, BEREATRBYER,

/ / Batteries or single cell batteries not
equipped with battery overcharge protection
/ / that are designed for use only as a

component in another battery or in
equipment, which affords such protection,

/ / are not subject to the requirements of this
test.

/ /

/ /

E: DM R-BH; FREX; O-TMK. RHHE. BEXK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

X4 f v . The results in this report are relevant only to the sample(s) tested.
13, A5l A0 4 A4k, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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No. Appendix 8 Name of test Forced discharge
IR SR T L E ISR L T 5 12V W B R R, ARG TR 4
S B B R R LA B A TR R A L, R B T R L R E R T R AN R R AR
Rk E & Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12 V
R ANl D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement S . . . r
of Standard manufa(.:turer.. The spec_lflec_i dlschargg current is to be obtained by connecting a resistive load of_the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
S;:n o | C21#-C30#: firstcycle in fully discharged states;
watys | C3L#~CA0#: B = FHAMEN mA MBS,
C31#~C40#: after 25 cycles in fully discharged states.
T A MR 45 % &iE R MR R &t
Sample No. Test result Remark Sample No. Test result Remark
C21# @) / C31# 0] /
C22# @] / C32# 0] /
C23# @] / C33# ) /
C24# @] / C34# 0] /
C25# @] / C35# ) /
C26# ] / C36# O /
C27# ) / C3r# @) /
C28# ] / C38# @) /
C29# ] / C39¢# O /
C30# @] / Ca0# @] /
E: DR R-BLER; F-RRK; O-TAR., THR. TR
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

R AR A 31 2 L

> . The results in this report are relevant only to the sample(s) tested.
KR4k, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.

IQTC-QP-16-03-010
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B B A
Photo of the sample

WL 3 IE T AR
Battery front appearance

muug.imm-

Mﬁmmme-
o aeriiy

W, 3 1 T AL
Battery side appearance

1. AR X3¢ B K AF
2. RBERXVH B @E &,

. The results in this report are relevant only to the sample(s) tested.
TR 5 R A 4 AdR4: . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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= B
Statement
LARE TSR R AE R
The test report is invalid without the official stamp of IQTC.
2 AWETHEAN . HFRAKLEDALES TR
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERB LR, AEALREFHARE, THBLMEH KRR L.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of IQTC
4.7 P sh g SRR BEAE  BOFORE, PRAE B AR A AR AR LR S e AR T, A U A AR T B T
ARFEAEAT A X FTAE o

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
stk ifiEE AR, NTREREZERTARAMBREAMAESY.,
Obijection to the test report must be submitted to IQTC within 15 days
6. AR & A H R A T
The test report is valid for the tested samples only.
7Rl JCARE) MTAFREAXE 1S CL02 5 (RIAFMELRE )
Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
H, i (Tel): 020-38669019-811

H, ¥ # 48 (E-mail) :  battery@igtcnet.cn; itl@igtcnet.cn

* ox % x4 Endof report * * * *

> . The results in this report are relevant only to the sample(s) tested.
), AR S AU 4 K dR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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